


MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

2 

Table of Contents 
 

I. Facility Information ............................................................................................................ 4 

II. Findings............................................................................................................................. 5 

III. Discharge Prohibitions..................................................................................................... 11 

IV. Effluent Limitations and Discharge Specifications ........................................................... 12 

A. Effluent Limitations and Performance Goals – Discharge Point No. 001 .................. 12 

B. Land Discharge Specifications – Not Applicable....................................................... 18 

C. Reclamation Specifications – Not Applicable............................................................ 18 

V. Receiving Water Limitations ............................................................................................ 19 

A. Surface Water Limitation........................................................................................... 19 

B. Groundwater Limitations – Not Applicable ................................................................ 21 

VI. Provisions ........................................................................................................................ 22 

A. Standard Provisions.................................................................................................. 22 

B. Monitoring and Reporting Program (MRP) Requirements ........................................ 24 

C. Special Provisions..................................................................................................... 24 

1. Reopener Provisions............................................................................................. 24 

2. Special Studies, Technical Reports and Additional Monitoring Requirements...... 25 

3. Best Management Practices and Pollution Prevention – Not Applicable .............. 26 

4. Construction, Operation and Maintenance Specifications – Not Applicable.......... 26 

5. Special Provisions for Municipal Facilities (POTWs Only) .................................... 26 

6. Other Special Provisions – Not Applicable............................................................ 30 

7. Compliance Schedules – Not Applicable .............................................................. 30 

VII. Compliance Determination .............................................................................................. 31 

A. Compliance with Average Monthly Effluent Limitation (AMEL) ................................. 31 

B. Compliance with Average Weekly Effluent Limitation (AWEL).................................. 31 

C. Compliance with Maximum Daily Effluent Limitation (MDEL) ................................... 31 

D. Compliance with Instantaneous Minimum Effluent Limitation ................................... 31 

E. Compliance with Instantaneous Maximum Effluent Limitation .................................. 32 

F. Compliance with Six-month Median Effluent Limitation ............................................ 32 

G. Mass and Concentration Limitations......................................................................... 32 

H. Percent Removal ...................................................................................................... 32 

I. 2005 California Ocean Plan Provisions for Table B Constituents ............................. 33 

1. Sampling Reporting Protocols .............................................................................. 33 

2. Compliance Determination.................................................................................... 33 

 
List of Tables 

 
Table 1. Discharger Information ..................................................................................................... 1 

Table 2. Discharge Location........................................................................................................... 1 

Table 3. Administrative Information ................................................................................................ 1 

Table 4. Facility Information............................................................................................................ 4 

Table 5. Basin Plan Beneficial Uses ............................................................................................... 7 

Table 6. Ocean Plan Beneficial Uses ............................................................................................. 8 

Table 7. Effluent Limitations Based on Secondary Treatment Requirements and Table A of the 
Ocean Plan..................................................................................................................... 12 

Table 8. Effluent Limitations Based on the Ocean Plan ................................................................ 12 

Table 9.   Performance Goals Based on the Ocean Plan................................................................ 13 

 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

3 

 
List of Attachments 

 
Attachment A – Definitions..................................................................................................................A-1 

Attachment B – Map ...........................................................................................................................B-1 

Attachment C – Flow Schematic .........................................................................................................C-1 

Attachment D – Standard Provisions ..................................................................................................D-1 

Attachment E – Monitoring and Reporting Program ............................................................................E-1 

Attachment F – Fact Sheet .................................................................................................................F-1 
Attachment G – Basin Plan and Ocean Plan Requirements................................................................A-1 
Attachment H – Sanitary Sewer Overflow Requirements ....................................................................A-1 

 

  
 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096  
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Limitations and Discharge Requirements 4 

 
I. FACILITY INFORMATION 

The following Discharger is subject to waste discharge requirements as set forth in this 
Order: 

Table 4. Facility Information 

 

Discharger Marine Corps Base, Camp Pendleton 

Name of Facility Southern Region Tertiary Treatment Plant (SRTTP) 

Marine Corps Base 

Camp Pendleton, CA 92055 Facility Address 

San Diego County 

Facility Contact, Title, and 
Phone 

Khalique Khan, Environmental Engineering Division Head, 
Assistant Chief of Staff, Environmental Security,  

(760) 725-0141 

Mailing Address Box 555008, Camp Pendleton, CA 92055 

Type of Facility Wastewater Treatment Facility for Military Base (Federal Facility) 

Facility Design Flow 3.6 million gallons per day (MGD) (Permitted); 5.0 MGD (Design) 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096  
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Limitations and Discharge Requirements 5 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Diego Region (hereinafter 
Regional Water Board), finds: 

A. Background. The Marine Corps Base, Camp Pendleton (hereinafter Discharger) is 
currently discharging pursuant to Order No. R9-2003-0155 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0109347.  The Discharger 
submitted a Report of Waste Discharge (ROWD), dated February 14, 2007, and applied 
for a NPDES permit renewal to discharge up to 3.6 MGD of secondary- and tertiary-
treated wastewater from the Southern Region Tertiary Treatment Plant (SRTTP), 
hereinafter Facility.  Supplemental information was requested on March 19, 2008 and 
received on April 3, 2008.  

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

B. Facility Description.  SRTTP’s treatment train consists of a mechanical bar screen 
(and one manual backup), two grit vortexes, alum injection, five sequencing batch 
reactors (SBRs), two equalization basins for the SBRs, three disk filters, and two 
chlorine contact basins.  Chlorination will only be performed on effluent that is 
distributed as reclaimed water.  

A biofilter has been installed for odor control.  Foul air from the influent pump station, 
the screening channels, the grit collector and the sludge processing room is routed to 
the biofilter to receive natural biological removal of the odors through a bed of wood 
chip and compost filter media. 
 
Submersible pumps in the SBRs pump waste activated sludge to two aerobic digesters.  
Each digester is equipped with a surface aerator and a decanting mechanism to thicken 
the sludge.  Digested sludge is pumped to two dewatering belt filter presses.  A gravity 
belt thickener is available as a back-up for the decanters on the digesters.  Dewatered 
solids are conveyed by a belt conveyor to a trailer and hauled to sludge drying beds for 
additional drying if necessary.  Biosolids are hauled to an approved landfill off-base.   
 
The SRTTP has a certified daily average flow capacity of 5 MGD (with daily peaks of 10 
MGD).  However, capacity limitations for discharges through the Oceanside Ocean 
Outfall (OOO) currently limit the discharge of wastewater from Camp Pendleton to the 
Pacific Ocean through the OOO to 3.6 MGD. 
 

C. Legal Authorities.  This Order is issued pursuant to section 402 of the federal Clean 
Water Act (CWA) and implementing regulations adopted by the U.S. Environmental 
Protection Agency (USEPA) and chapter 5.5, division 7 of the California Water Code 
(commencing with section 13370).  It shall serve as a NPDES permit for point source 
discharges from this facility to surface waters.  This Order also serves as Waste 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096  
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Limitations and Discharge Requirements 6 

Discharge Requirements (WDRs) pursuant to article 4, chapter 4, division 7 of the 
Water Code (commencing with section 13260). 

D. Background and Rationale for Requirements.  The Regional Water Board developed 
the requirements in this Order based on information submitted as part of the application, 
through monitoring and reporting programs, and other available information.  The Fact 
Sheet (Attachment F), which contains background information and rationale for Order 
requirements, is hereby incorporated into this Order and constitutes part of the Findings 
for this Order. Attachments A through E and H are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA).  Under Water Code section 13389, 
this action to adopt an NPDES permit is exempt from the provisions of CEQA, Public 
Resources Code sections 21100-21177.  

F. Technology-based Effluent Limitations.  Section 301(b) of the CWA and 
implementing USEPA permit regulations at Title 40 of the Code of Federal Regulations 
(CFR)1, Part 122.44 (40 CFR 122.44) require that permits include conditions meeting 
applicable technology-based requirements at a minimum, and any more stringent 
effluent limitations necessary to meet applicable water quality standards.  The discharge 
authorized by this Order must meet minimum federal technology-based requirements 
based on Secondary Treatment Standards at 40 CFR 133.  A detailed discussion of the 
technology-based effluent limitations development is included in the Fact Sheet 
(Attachment F). 

G. Water Quality-based Effluent Limitations.  Section 301(b) of the CWA and section 
122.44(d) require that permits include limitations more stringent than applicable federal 
technology-based requirements where necessary to achieve applicable water quality 
standards.   
 
Section 122.44(d)(1)(i) mandates that permits include effluent limitations for all 
pollutants that are or may be discharged at levels that have the reasonable potential to 
cause or contribute to an exceedance of a water quality standard, including numeric and 
narrative objectives within a standard.  Where reasonable potential has been 
established for a pollutant, but there is no numeric criterion or objective for the pollutant, 
water quality-based effluent limitations (WQBELs) must be established using:  (1) 
USEPA criteria guidance under CWA section 304(a), supplemented where necessary 
by other relevant information; (2) an indicator parameter for the pollutant of concern; or 
(3) a calculated numeric water quality criterion, such as a proposed State criterion or 
policy interpreting the State’s narrative criterion, supplemented with other relevant 
information, as provided in section 122.44(d)(1)(vi). 
 

H. Water Quality Control Plans.  The Regional Water Board adopted a Water Quality 
Control Plan for the San Diego Region (hereinafter Basin Plan) on September 8, 1994 
that designates beneficial uses, establishes water quality objectives, and contains 
implementation programs and policies to achieve those objectives for the Pacific Ocean 
and other receiving waters addressed through the plan.  Subsequent revisions to the 

                                            
1
  All further statutory references are to title 40 of the Code of Federal Regulations unless otherwise indicated. 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096  
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Limitations and Discharge Requirements 7 

Basin Plan have also been adopted by the Regional Water Board and approved by the 
State Water Board.  Beneficial uses applicable to the Pacific Ocean specified in the 
Basin Plan are as follows: 

Table 5. Basin Plan Beneficial Uses 

Discharge Point Receiving Water Name Beneficial Use(s) 

001 Pacific Ocean 

Industrial Service Supply; navigation; contact water 
recreation; non-contact water recreation; commercial and 
sport fishing; preservation of biological habitats of special 
significance; wildlife habitat; rare, threatened, or endangered 
species, marine habitat, aquaculture, migration of aquatic 
organisms; spawning, reproduction, and/or early 
development; shellfish harvesting 

 
The Basin Plan relies primarily on the requirements of the Water Quality Control Plan 
for Ocean Waters of California (Ocean Plan) for protection of the beneficial uses of the 
State ocean waters.  The Basin Plan, however, may contain additional water quality 
objectives applicable to the Discharger.  

Under section 303(d) of the 1972 Clean Water Act, states, territories and authorized 
tribes are required to develop lists of water quality limited segments. The waters on 
these lists do not meet water quality standards, even after point sources of pollution 
have installed the minimum required levels of pollution control technology.  On 
November 30, 2006 USEPA gave final approval to California’s 2006 section 303(d) List 
of Water Quality Limited Segments.  The 303 (d) list includes the following sections of 
Pacific Ocean shoreline within the proximity of the OOO as impaired for bacteria 
indicators: 0.5 miles of Pacific Ocean shoreline at the mouth of the San Luis Rey River; 
1.1 miles of Pacific Ocean shoreline at the mouth of Loma Alta Creek; and 1.2 miles of 
Pacific Ocean shoreline at Buena Vista Creek.  Impairment has been detected at the 
[...]
Table A)............................................................................................................. F-8 

Table F-3c. Historic Effluent Limitations and Monitoring Data (Ocean Plan Parameters – 
Table B, for Protection of Aquatic Life).............................................................. F-8 

Table F-3d. Historic Effluent Limitations and Monitoring Data (Ocean Plan Parameters – 
Table B, for Protection of Human Health).......................................................... F-8 

Table F-4. Basin Plan Beneficial Uses ............................................................................. F-12 

Table F-5. Ocean Plan Beneficial Uses............................................................................ F-12 

Table F-6. Summary of Technology-based Effluent Limitations for Secondary Treatment 
Facilities Established by USEPA at 40 CFR 133.102...................................... F-15 

Table F-7. Summary of Technology-based Effluent Limitations from Table A of the Ocean 
Plan................................................................................................................. F-15 

Table F-8. RPA Results Summary.................................................................................... F-19 

Table F-9. Pollutants Having Background Concentrations ............................................... F-23 

Table F-10. Example Parameter Water Quality Objectives ................................................ F-23 

Table F-11. Summary of Water Quality-based Effluent Limitations .................................... F-24 

Table F-12. Effluent Limitations Based on Secondary Treatment Standards and Table A of 
the Ocean Plan. .............................................................................................. F-25 

Table F-13. Effluent Limitations Based on the Ocean Plan ................................................ F-25 

Table F-14. Performance Goals Based on the Ocean Plan................................................ F-27 

 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Attachment F – Fact Sheet F-3 

 
ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 
 
Table F-1. Facility Information 

WDID 9 000001182 

Discharger Marine Corps Base, Camp Pendleton  

Name of Facility Southern Region Tertiary Treatment Plant 

Marine Corps Base 

Camp Pendleton, CA 92055 Facility Address 

San Diego County 

Facility Contact, Title and 
Phone 

Khalique Khan, Environmental Engineering Division Head, 
Assistant Chief of Staff, Environmental Security,  

(760) 725-0141 

Authorized Person to Sign 
and Submit Reports 

Khalique Khan, Environmental Engineering Division Head, 
Assistant Chief of Staff, Environmental Security,  

(760) 725-0141 

Mailing Address Box 555008, Camp Pendleton, CA 92055 

Billing Address Same as Mailing Address 

Type of Facility Wastewater Treatment Facility For Military Base (Federal Facility) 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program No – Source Control Program 

Reclamation Requirements Producer 

Facility Permitted Flow 3.6 million gallons per day (MGD) 

Facility Design Flow 5.0 MGD 

Watershed Pacific Ocean 

Receiving Water Pacific Ocean 

Receiving Water Type Ocean waters 

 
A. The Marine Corps Base, Camp Pendleton (hereinafter Discharger) is the owner and 

operator of the Camp Pendleton Southern Region Tertiary Treatment Plant (hereinafter 
SRTTP or Facility), a wastewater treatment plant owned and operated by the United 
States Marine Corps, subject to the same requirements of a publicly owned treatment 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Attachment F – Fact Sheet F-4 

works.  
 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

B. The Facility discharges wastewater to the Pacific Ocean, a water of the United States, 
and is currently regulated by Regional Water Board Order No. R9-2003-0155 which was 
adopted on August 13, 2003.  Addendum No. 1 to Order No. R9-2003-0155 was 
adopted on November 12, 2003, which revises surf zone monitoring requirements of the 
monitoring and reporting program.  Addendum No. 2 to Order No. R9-2003-0155 was 
adopted on August 16, 2006, which authorized the discharge of wastewater from the 
new SRTTP to the Oceanside Ocean Outfall (OOO) under Order No. R9-2003-0155, 
and decommissioned Treatment Plant No. 13.  Order No. R9-2003-0155 expires on 
August 13, 2008.  The terms and conditions of the current Order have been 
automatically continued and remain in effect until new Waste Discharge Requirements 
(WDRs) and National Pollutant Discharge Elimination System (NPDES) permit are 
adopted pursuant to this Order. 

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application 
for renewal of its WDRs and NPDES permit on February 14, 2007.  Supplemental 
information was requested on March 19, 2008 and received on April 3, 2008.  A site visit 
was conducted on March 18 - 19, 2008, to observe operations and collect additional 
data to develop permit limitations and conditions. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment or Controls 

Order No. R9-2003-0155 authorized the discharge of up to 3.6 million gallons per day of 
treated wastewater to the Pacific Ocean through the City of Oceanside’s OOO, from 
four treatment plants located on Camp Pendleton (Treatment Plant Nos. 1, 2, 3, and 
13).  In the past, these four treatment facilities have provided secondary treatment for 
domestic and industrial waste discharges from portions of Camp Pendleton.  In addition, 
Treatment Plant Nos. 1 and 2 have provided reclaimed water for irrigation of the Marine 
Memorial Golf Course. 
 
On August 16, 2006 the Regional Water Board amended Order No. R9-2003-0155, 
allowing the Discharger to divert sewage previously treated at Treatment Plant No. 13 to 
a new treatment plant, the SRTTP.  Since August 13, 2007 the SRTTP has been 
providing tertiary treatment for the sewage that was previously treated at Treatment 
Plant No. 13, approximately 1.3 MGD of wastewater.  The tertiary-treated wastewater 
from the SRTTP has been combining with the secondary treated effluents from 
Treatment Plant Nos. 1, 2, and 3 at a central pump station (Lemon Grove Pump Station) 
for discharge to the Pacific Ocean through the OOO.  The total volume of discharge to 
the OOO remains under the permitted allowable rate of 3.6 MGD. 
 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Attachment F – Fact Sheet F-5 

In the summer of 2008 (prior to the adoption date of this Order), the wastewater 
conveyance pipelines to divert sewage from Treatment Plant Nos.1, 2, and 3 to the 
SRTTP was completed.  And Treatment Plant Nos. 1, 2, and 3 have been converted to 
pump stations. 
 
Treatment Plant Nos. 1, 2, and 3 are no longer used by the Discharger for sewage 
treatment, and all influent flow is now routed to the SRTTP. 
 
Recycle and reuse lines have been constructed to carry tertiary-treated effluent from the 
SRTTP to storage facilities located on-base for use under a WDR Master Reclamation 
permit.  The use of the reclaimed water from the SRTTP is authorized/regulated under 
WDR No. R9-2008-0096.  The Discharger states in the ROWD for this permit, “MCBCP 
[Marine Corps Base, Camp Pendleton] plans to recycle and reuse as much of the 
tertiary treated water as possible on the Base…” 
 
Wastewater for recycling is disinfected prior to being pumped to the reuse/recycling 
storage locations.  The reclaimed water pump station consists of three vertical turbine 
pumps to transfer treated water to the reclaimed water distribution and storage systems.  
Any off-spec water is stored in a storage tank near the SRTTP site for subsequent re-
treatment.  Excess treated wastewater that is not reused will not be disinfected and will 
either be discharged directly to the OOO under this Order, or will be pumped to the 
Lemon Grove Ponds for storage.  Under emergency operating conditions and during 
start-up operations, the SRTTP will continue to discharge treated effluent to the Lemon 
Grove Ponds, which will then be pumped into the OOO through the Lemon Grove Pump 
Station. 
 
SRTTP’s treatment train consists of a mechanical bar screen (and one manual backup), 
two grit vortexes, alum injection, five sequencing batch reactors (SBRs), two 
equalization basins for the SBRs, three disk filters, and two chlorine contact basins.  
Chlorination will only be performed on effluent that is intended for distribution as 
reclaimed water.  
 
A biofilter has been installed for odor control.  Foul air from the influent pump station, 
the screening channels, the grit collector and the sludge processing room is routed to 
the biofilter to receive natural biological removal of the odors through a bed of wood 
chip and compost filter media. 
 
Submersible pumps in the SBRs pump waste activated sludge from the SBRs to two 
aerobic digesters.  Each digester is equipped with a surface aerator and a decanting 
mechanism to thicken the sludge.  Digested sludge is pumped to two dewatering belt 
filter presses.  A gravity belt thickener is available as a back-up for the decanters on the 
digesters.  Dewatered solids are conveyed by a belt conveyor to a trailer and hauled to 
sludge drying beds for additional drying if necessary.  Biosolids are hauled to an 
approved landfill off Base.   
 
The SRTTP has a certified daily average flow capacity of 5 MGD (with daily peaks of 10 
MGD).  However capacity limitations for discharges through the OOO currently limit the 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Attachment F – Fact Sheet F-6 

discharge of wastewater from Camp Pendleton to the Pacific Ocean through the OOO 
to 3.6 MGD.    
 

B. Discharge Points and Receiving Waters 

The City of Oceanside owns and operates the OOO which begins at the City of 
Oceanside’s La Salina Wastewater Treatment Plant site just north of the mouth of Loma 
Alta Creek and extends southwesterly approximately 8,850 ft offshore to a depth of 
approximately 100 ft.  The OOO is a 38-inch steel pipe with a 1-inch thick cement 
mortar interior lining and 2.75-inch thick cement mortar outer jacket; the OOO has a 36-
inch internal diameter.   
 
The OOO terminates with a 230-ft diffuser collinear with the rest of the outfall and 
extends to a depth of approximately 108 ft.  The diffuser has fourteen 5-inch diameter 
ports and ten 4-inch diameter ports. The terminus of the diffuser is located at Latitude 
33° 09' 46" North, Longitude 117° 23' 29" West.   
 
The design capacity of the OOO is 30 MGD (average daily flow), with a maximum rated 
peak capacity of 45 MGD.  The City of Oceanside may discharge up to 22.9 MGD 
through the OOO subject to waste discharge requirements contained in Order No. R9-
2005-0136 (NPDES Permit No. CA0109347) which was adopted by the Regional Water 
Board on August 10, 2005.  The Fallbrook Public Utility District has a contract with the 
City of Oceanside for the discharge of up to 2.4 MGD of tertiary-treated effluent to the 
Pacific Ocean through the OOO, subject to waste discharge requirements of Order No. 
R9-2006-0002 (NPDES Permit No. CA0108031).  Genentech, Inc. has a contract with 
the City of Oceanside for the discharge of up to 0.155 MGD of brine and other wastes 
associated with water softening and purification processes and other non-industrial 
maintenance-type activities to the Pacific Ocean through the OOO, subject to waste 
discharge requirements contained in Order No. R9-2003-0140 (NPDES Permit No. 
CA0109193) which was adopted by the Regional Water Board on August 13, 2003.  
The Marine Corps Base, Camp Pendleton currently has a contract with the City of 
Oceanside for the discharge of up to 3.6 MGD of undisinfected secondary effluent to the 
Pacific Ocean through the OOO.   
 

Table F-2. Dischargers to OOO 
Discharger (Order) Discharging Facility Nature of Discharge Flow (MGD) 

La Salina WWTP 
Secondary treated 

effluent 
5.5 

San Luis Rey WWTP 
Secondary treated 

effluent 
15.4 

City of Oceanside 
(Order No. R9-2002-0136) 

Brackish Groundwater 
Desalination Facility 

Reverse Osmosis Brine 2.0 

Fallbrook Public Utility 
District 

(Order No. R9-2006-0002) 
Plant No. 1 Tertiary treated effluent 2.4 

USMC Camp Pendleton 
(Order No. R9-2008-0096) 

Plant Nos. 1, 2, 3, and 13 
(Now includes SRTTP) 

Secondary treated 
effluent 

3.6 

Genentech, Inc 
(Order No. R9-2003-0140) 

Genentech NIMO Facility 
Brine waste discharge 
from water purification 

0.155 



MARINE CORPS BASE, CAMP PENDLETON ORDER NO. R9-2008-0096 
SOUTHERN REGION TERTIARY TREATMENT PLANT (SRTTP) NPDES NO. CA0109347 
 
 

 
Attachment F – Fact Sheet F-7 

Discharger (Order) Discharging Facility Nature of Discharge Flow (MGD) 

and softening processes 
TOTAL   29.055 

 
The combined permitted flow rate from all agencies discharging through the OOO, 
including the discharge from the Facility, is 29.055 MGD.  The Regional Water Board, 
with assistance from the State Water Board, determined the minimum initial dilution 
factor to be 87 for the discharge of up to 29.055 MGD of effluent through the OOO using 
the USEPA-approved computer modeling package Visual Plumes with the UM3 model.  
The computer modeling was performed based on characteristics of the OOO, the 
effluent, and the receiving water, subject to the input limitations of Visual Plumes.  Initial 
dilution factors were determined for each month during the period July 2003 through 
June 2004 using receiving water characteristics for each month provided by the City of 
Oceanside; the minimum initial dilution factor was determined using the May 2004 
receiving water data.  Additional data and information regarding the calculation of the 
initial dilution provided by the OOO is available in the City of Oceanside file (Order No. 
R9-2005-0136) at the Regional Water Board and is available for review upon request.  

 

Oceanside Artificial Fishing Reef No. 1, described in the California Department of Fish 
and Game Guide to Artificial Reefs of Southern California, is located approximately 
6,000 feet north of the inshore end of the OOO diffuser at Latitude 33° 10' 57" North, 
Longitude 117° 25' 00" West.  Additionally, the North Carlsbad and Agua Hedionda kelp 
beds are the closest significant kelp beds to the Oceanside Ocean Outfall. 

 
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from Discharge Point 
No. 001 through the OOO (Monitoring Location EFF-001) and representative monitoring 
data from the term of the previous Order for SRTTP are as follows: 

 
Table F-3a. Historic Effluent Limitations and Monitoring Data (BOD5 and TSS) 

Effluent Limitations Monitoring Data